

Australian Lifting Centre

43 Frank Street, Wetherill Park. NSW Australia

Phone: (02) 9757 2277 Fax: (02) 9757 2922 E-mail: sales@austrlift.com.au

www.austrlift.com.au

CERTIFICATE OF TESTING

THIS CERTIFICATE CONFIRMS THAT THE PRODUCT MENTIONED HAS BEEN TESTED ACCORDING TO THE APPROPRIATE AUSTRALIAN STANDARD AND THE RESULTS ARE DEEMED TO BE ACCURATE AT THE TIME OF TESTING. (THIS REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL)

GROUP 8. STEEL WIRE ROPE

SUPPLIER:	AUSTRALIAN LIFTING CENTRE PTY LTD		
PART NUMBER:	837135		
STANDARD:	AS3569-2010		
BATCH NUMBER:	24622-7 /1-2		
CONSTRUCTION:	6*36SW+IWRC, RHRL		
NOMINAL SIZE:	13MM		
LAY PITCH:	84.50		MM
TENSILE STRENGTH:	B1960		N/MM2
BREAKING LOAD:	SPECIFIED: 118.00 KN	ACTUAL: 125.51	KN
BATCH QUANTITY:	500 M	X	2 REELS
TOTAL WEIGHT (NET)	707.00		KGS
SURFACE FINISHING:	UNGAL.		

WIRE TEST

Test Items	Requirement	Actual	Result
Final Diameter:	13MM	13.10-13.32	PASS
Tensile Strength:	B1960	B1960	PASS
Min Breaking Load:	118.00	125.51	PASS
Zinc Weight : \geq	/	/	PASS
Lubrication:	A2 LUBE	A2 LUBE	PASS

SIGNATURE:



LABORATORY AUSTRIFT

DATE: FEB.18,2025

